Multiple files are bound together in this PDF Package.

Adobe recommends using Adobe Reader or Adobe Acrobat version 8 or later to work with
documents contained within a PDF Package. By updating to the latest version, you'll enjoy
the following benefits:

- Efficient, integrated PDF viewing
- Easy printing

« Quick searches

Don’t have the latest version of Adobe Reader?

Click here to download the latest version of Adobe Reader

If you already have Adobe Reader 8,
click a file in this PDF Package to view it.



http://www.adobe.com/products/acrobat/readstep2.html


ENWERF

Water Environment Research Foundation

Water for Reuse

Reduction of Pathogens, Indicator Bacteria, and
Alternative Indicators by Wastewater Treatment
[...]
proliferate when the host bacterium is present. Coliphages can be classified in terms of whether
their genome is composed of DNA or RNA. In addition they can be classified as either male-
specific (MS) or somatic. MS coliphages require a host that produces the fertility fimbriae (F+).
Conversely, somatic coliphages bind to receptors located on the host cell wall and are not
restricted to F+ hosts. Because bacteria in biological treatment systems are not in a logarithmic
growth phase, it is unlikely that MS coliphages can replicate during treatment.

Similarities in the physical structure, morphology, and nucleic acid composition of
certain coliphages and human enteric viruses suggest that reduction of coliphages and enteric
viruses may follow similar patterns, depending on the dominant physical, chemical, and/or
biological removal mechanisms. In addition, the presence and survival of coliphages is related to
bacterial concentrations. Coliphage testing has been proposed as a surrogate indicator for
pathogens in wastewater, due in part to the failure of coliform bacteria to correlate with
pathogens in wastewater (Havelaar et al., 1993). Two E. coli hosts were used in this study to
quantify different subsets of coliphages: E. coli ATTC strain 700891 (Famp) for male-specific
RNA coliphages and E.coli ATCC strain 15597 for somatic and male-specific coliphages.

1.2.3 Protozoan Pathogens

Giardia is the most commonly isolated intestinal parasite in the world (Gardner et al.
2001). Giardia cysts are present in high numbers in domestic sewage and are of particular
concern due to their inherent resistance to disinfectants commonly used in wastewater treatment
processes (Rose et al., 1996).

Cryptosporidium is an intestinal parasite found worldwide. The oocysts have been
detected in untreated wastewater and also in some drinking water sources (Smith and Rose,
1998; Rose et al., 2002). As with Giardia, Cryptosporidium oocysts are resistant to the levels of
chlorine commonly used in wastewater treatment. Cryptosporidium caused the largest
waterborne outbreak ever documented in the U.S., where over 400,000 people became ill in
Milwaukee, WI when a drinking water treatment plant malfunctioned (MacKenzie et al., 1994).
To date, no confirmed illnesses from exposure to reclaimed water sources of Cryptosporidium
have been documented.

1.3 Regulatory Requirements for Control of Pathogens in Reclaimed Water

Within the U.S., there are no national standards for control of reclaimed water. Therefore,
regulatory requirements for control of pathogens in reclaimed water are set by state and local
regulatory agencies. A review of regulatory requirements is currently in progress by the U.S.
EPA (Crook, 2003). Typically regulatory requirements are linked to the potential uses of the
reclaimed water and the potential risks associated with exposure. In some states, the regulations
explicitly specify the type of treatment and associated monitoring for individual reuse
applications. In other states, the requirements are more generic. The wastewater treatment
facilities that participated in this project were from three states: Arizona, California, and Florida.
A comparison of the regulatory requirements for these three states is given in Table 1-3.

Reduction of Pathogens, Indicator Bacteria, and Alternative Indicators by Wastewater Treatment
and Reclamation Processes 1-5





Table 1-3. Comparison of Microbiological Monitoring Requirements for Arizona, California, and Florida
for the Use of Reclaimed Water for Urban Applications.!

Parameter Arizona? California® Florida*
Microbial monitoring Fecal Coliform, Total Coliform; Fecal coliform,
requirement ND (7 day median value) < 2.2/1100 mL (7 day median) ND in at least 75% of samples
23/100 mL maximum (Class AS)  23/100 mL maximum value in a 30 Never exceed 25/100 mL
day period
Never exceed 240/100 mL
Frequency Not specified Daily; compliance is 7 day median  Daily
value
Limits Turbidity < 2NTU Turbidity < 2NTU; daily average; ~ TSS <5 mg/L
24 hour average; Cannot exceed 5NTU more than 5% CBODs < 20 mg/L
Never exceed 5 NTU of time;
Never exceed 10 NTU
Other monitoring Filtered effluent turbidity CT8 450 mg-min/L; modal contact ~ Minimum chlorine residual
requirements time of 90 minutes; or 5 log reduction 1 mg/L as Cl. after 15 min
of MS-2 or poliovirus contact time

Periodic testing of effluent
Giardia and Cryptosporidium
(one sample per 2 years or 5
years depending on plant size)

Treatment requirements

Biological Treatment Yes Yes yes

Coagulation Not required; require chemical ~ Needed if secondary effluent Need chemical feed facilities
feed facilities for coagulant and/or turbidity is > SNTU for a 15 minute  upstream of filtration in case of
polymer addition in case of filter  period or ever > 10 NTU poor quality secondary effluent
turbidities over 5 NTU (2 NTU 24
hour average)

Filtration Yes Yes yes

Disinfection Yes Yes yes

Adapted from Crook, 2003

2State of Arizona. 2001. Regulations for the Reuse of Wastewater. Arizona Administrative Code, Chapter 9, Article 7, Arizona

Department of Environmental Quality, Phoenix, Arizona.

3State of California. 2000. Water Recycling Criteria. Title 22, Division 4, Chapter 3, California Code of Regulations. California

Department of Health Services, Drinking Water Program, Sacramento, California.

4Florida Department of Environmental Protection. 1999. Reuse of Reclaimed Water and Land Application. Chapter 62-610, Florida

Administrative Code. Florida Department of Environmental Protection, Tallahassee, Florida.

5Class A includes open access landscape irrigation (parks, residential, schools), recreactional impoundments, food-crop
irrigation, closed-loop air conditioning systems, etc.

6CT: Product of contact time in minutes and chlorine residual in mg/L

16 CSWERF





CHAPTER 2.0

METHODS AND MATERIALS

For this project, samples were collected from each of six wastewater treatment facilities
over the course of a one year sampling period. At each facility, samples were collected from four
locations: influent, secondary effluent, filtered effluent, and disinfected effluent. In each case,
grab samples were collected under peak flow conditions. Information on the facilities that
participated in the project and sample collection and analysis methods are provided in this
chapter.

2.1 Wastewater Reclamation and Reuse Facilities

The six facilities that participated in the project are all full-scale wastewater reclamation
and reuse facilities that produce reclaimed water for nonpotable urban applications. Four of the
facilities are in Florida, one is in California, and one is in Arizona. A comparison of the six
facilities is given in Table 2-1.

The biological process used at four of the facilities is conventional activated sludge. One
facility is a nitrification plant and one facility is a biological nutrient removal plant. The types of
filters in use included fabric filters, shallow and deep-bed monomedia filters, and dual media
filters (sand and anthracite). Of the six facilities, only one routinely pre-chlorinates, one uses a
cationic polyelectrolyte, and the others do not routinely use chemicals upstream of filtration. For
disinfection, chlorine is used at five of the facilities and one facility uses UV disinfection. For the
facilities with conventional activated sludge, the dominant form of chlorine available for
disinfection is combined chlorine or chloramines, whereas in the facility with biological nutrient
removal, free chlorine is used. The UV system consists of four banks of 64 medium-pressure
lamps (Trojan™ 4000). The lamp intensity is based on the UV transmittance and the turbidity of
the water.

Reduction of Pathogens, Indicator Bacteria, and Alternative Indicators by Wastewater Treatment
and Reclamation Processes 2-1





Table 2-1. Comparison of Facilities Tested During the Project.!

Parameter A B C D E F
Range of Capacity MGD 0.9-2.6 13.9-16.2 9.6-10.3 11-25 1.3-2.1 1.3-24
Primary treatment Grit removal Grit removal Grit removal Grit removal Grit removal; Grit removal
Primary clarifier Equalization basin
Biological Treatment
Process Type Activated  Activated sludge  Activated sludge  Activated sludge Nitrification Biological nutrient
sludge removal
Mean Cell Residence 6-8 3.5-6 1.6-2.7 3-5 8.7t013.3 810 16
Time, days
Filtration
Filter type Cloth Traveling bridge Monomedium Dual Media Continuously Dual Media
Backwashed
Upflow Filter
Filter Media (Depth) Fabric Sand (0.3 m) Anthracite (1.2m)  Anthracite (0.8 Sand (1.2 m) Anthracite (0.6 m)
m) Sand (1.2 m)
Sand (0.25 m)
Chemical Use None Pre-chlorinate Cationic None None Alum added to
polyelectrolyte secondary clarifier
Hydraulic Loading Rate  1.5t0 5.8 0.6to1 111018 221058 12102 13t015
gpm/ft2
Volume per 1,200 3,000 24,000 250,000 8% of flow 60,000
backwash,
gallonsffilter
Backwashing 7210 84 Automatic 48 48 t0 168 Continuous 48 to 168
frequency, hours (every 24)
Backwash water Filtered Chlorinated Chlorinated Filter Chlorinated Final effluent Chlorinated effluent
source effluent effluent (6 mg/L effluent effluent (3-6 (unchlorinated); (5 mg/L as Cl2)
as Ch) (30 mg/L as Clz) mglL); shock  shock chlorinated
chlorinated periodically
3xlyear
Disinfection
Disinfectant Chlorine or Chlorine Sodium Chlorine Medium pressure Chlorine
Sodium hypochlorite UV (256 lamps)
hypochlorite
(since 7-03)
Secondary Effluent 5-12 15-40 11-22 1-5 <0.2 <0.2
Ammonia, mg/L as N
Total Chlorine 2-5 7-9.5 1.75-4.2 3-6 NA 4-6.5
Residual, mg/L
Disinfection pH 6.8-7.2 6.8-7.1 7.2-74 7.2-14 7.3-75 6.9-7.1
Contact time, min 20-80 45-60 340-580 35-82 NA 70-90
CT, mg-min/L 100-235 350-570 975-2400 120-290 NA 300-570

"Based on operating data during sampling

2-2

CSWERF





2.2  Sample Collection

Samples were collected from four sites within each plant to represent effluents from each
stage of the treatment process. Sampling locations consisted of wastewater influent (site 1),
secondary effluent (site 2), filter effluent (site 3), and disinfected effluent (site 4). Each facility
was sampled five times; approximately every two months. Samples were either collected by
project personnel (Facilities A, B, D, and F) or by operators at the individual facilities (Facilities
C and E). Depending on the treatment plant location, samples were either shipped from the
treatment plant to the analytical laboratories (Florida, Michigan) or transported back to USF for
initial processing and shipping. Each sample was assayed for traditional and alternative bacterial
and viral indicators, parasites, and enteric viruses within 32 h of collection (depending on the
facility location and type of analysis performed).

The sampling for each plant began during the peak flow for the day of sampling (usually
mid-morning). After collecting the influent sample, attempts were made to collect downstream
samples based on the approximate hydraulic detention time of each treatment unit. All samples
were collected in sterile containers and were stored on ice until they were processed or
transferred to a refrigerator. Chlorinated samples (disinfected effluent and filtered effluent from
facility that pre-chlorinate) were dechlorinated with sodium thiosulfate added to a final
concentration of 100 mg/L. The volume of sample collected at each site varied by parameter and
location. For bacterial and coliphage enumeration, sample volumes were 50 mL of influent, 500
mL from the secondary clarifier, 2 L of filtered effluent and 2 L of disinfected effluent. For
enteric virus assays, the sample volume was based on either the amount of water that could be
processed without clogging the filter or a fixed volume. Typically less than 100 L was filtered
for each influent sample, depending on water quality (i.e. suspended solids content).
Standardized sample volumes were used for the other sample locations: 190 L samples from the
secondary clarifiers, and 378.5 L samples from the filtration and disinfection steps. For
quantification of protozoan parasites, the sample volumes used were about 0.5 — 1.0 L influent,
about 19 L secondary effluent, about 38 L effluent from filters, and about 53 L disinfected
effluent.

Grab samples were used for the bacterial and viral indicators, while the parasite and virus
samples were collected and concentrated by pumping large volumes of water through appropriate
filters. IMDS (Cuno, Inc.) cartridge filters were used for collection and concentration of viruses
while Pall-Gelman Envirochek HV capsule filters were used for collection and concentration of
protozoan parasites.

Samples were placed on ice and shipped to the appropriate laboratories for analysis
(University of South Florida, Michigan State University, University of Florida). Operational data
associated with each sampling event was provided by operators at each facility. In some cases,
supplemental water quality analyses were conducted by the project team.

Reduction of Pathogens, Indicator Bacteria, and Alternative Indicators by Wastewater Treatment
and Reclamation Processes 2-3





2.3  Enumeration of Bacterial Indicators and Viral and Protozoan Pathogens

The microbiological assays included total and fecal coliform bacteria, enterococci,
coliphages grown on two different E. coli hosts, enteroviruses, Giardia, and Cryptosporidium.
Methods are summarized below.

Coliform bacteria Total coliform (TC) were isolated by membrane filtration according
to Standard Methods for the Evaluation of Water and Wastewater (APHA, 1998). Samples were
filtered through 47 mm cellulose acetate membrane filters with a nominal pore size of 0.45 um.
Tenfold serial dilutions were made up to 1:10,000. One mL of each dilution was added to
phosphate buffered saline (PBS), and filtered. A maximum of 100 mL of undiluted sample was
filtered. Each volume was filtered in triplicate. Filters were transferred to 50 mm petri dishes
containing mEndo-LES agar (Difco Laboratories, Detroit, MI) and incubated for 24 h at 37°C.
Colonies that produced a metallic sheen were enumerated as total coliforms. For enumeration of
fecal coliform, membrane filters were transferred to 50 mm petri dishes containing mFC medium
(Difco) and incubated for 24 h at 44.5°C in a water bath. Blue colonies were enumerated as fecal
coliforms. Escherichia coli (American Type Culture Collection [ATCC]# 9637) was used as the
positive control for all coliform measurements.

Enterococcus spp. were enumerated using a modification of Method 1600 (U.S. EPA,
1997). Samples were filtered as described above and the filters were transferred to 50 mm petri
dishes containing mEI agar. This media consisted of mE agar base (Difco) amended with indoxyl
B-D glucoside (0.75g/L), nalidixic acid (0.24 g/L) and triphenyl tetrazolium chloride (0.02 g/L).
Plates were incubated at 41 + 0.5°C. After 24 h incubation, colonies exhibiting a blue halo were
enumerated as enterococci. Enterococcus faecalis (ATCC #19433) was used as a positive
control.

C. perfringens were enumerated by membrane filtration and filters were transferred to
Petri plates containing mCP agar (Acumedia Manufacturers, Inc. Baltimore, MA). Plates were
incubated anaerobically using anaerobic gas packs (BBL GasPak, Beckton Dickinson) at 45°C
for 24 hours. The resultant yellow colonies were exposed to ammonium hydroxide fumes and the
colonies that turned red or dark pink were enumerated as C. perfringens (Bisson and Cabelli,
1979). C. perfringens (ATCC #13124) was used as positive control.

Coliphages were analyzed by two methods: the agar overlay method of Adams (1959)
and a version of the large volume (1L) presence/absence assay of Yanko et al. (1999) for treated
effluent. Two E. coli host strains were used in separate assays: E. coli HS(pFamp)R (ATCC
#700891), which hosts male-specific (F+) coliphages, and E. coli C-3000 (ATCC #15597),
which should host both somatic and F+ coliphages. Serial dilutions of samples were made in
phosphate buffered saline (PBS) buffer according to expected phage concentrations at each
treatment step. Five replicate volumes of 0.1 ml to 2 ml were plated for each dilution except in